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ANTI-SLIP PROPERTIES OF FLOOR COVERINGS

Customer : EWAC Medical
R. Born
Galileistraat 20
1740 SE HEERHUGOWAARD

Manufacturer : EWAC Medical
Galileistraat 20
1740 SE HEERHUGOWAARD

TCKI order number : 21.03.01239

Sample test number : Antislip tile 295x495

(Also invoice indication)

Sampling date : 15-03-2021

Date of receipt s 15-03-2021

Sample taken by : The customer

Supplied by : Customer, per mail

Type of material : SMC1340 - warm pressed polyester
Colour : Blue

Sort : Fiber

1. Barefoot Ramp Test (EN 13451-1, Annex E)
2. Remarks

Yours faithfully,

Velp, 24-03-2021 2/ i
' (2l

YA //%/Z 24
mrs. Ineke Geist, Head of laboratory.

The laboratory management can give you, on request, supplementary information concerning the test procedure and the
measurement uncertainty of the results or can be found in the clarification document.

Results from this report only have reference to the tested material.

Duplication of this document is only allowed with preliminary permission of TCKI or client.
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Q' 1. Determination of the anti-slip properties (EN 13451-1, Annex E)

Testing of floor coverings - Determination of the anti-slip properties -
wet loaded barefoot areas; walking method - Ramp test in accordance with
EN 13451-1, Annex E and CEN/TS 16165, Annex A.

TCKI order number : 21.03.01239
Sample test number: Antislip tile 295x495
Test date ! 23-03-2021

Type of floor covering material:
See cover page
Size individual products (length x width) : 485 x 245 mm

Description of the surface characteristics of the floor covering:
Flat

Joint width ] -

Contaminant: Water / 0.1 % soap solution

Type of test: barefoot

Test results:

Maximum angle of inclination in degrees:
Test walker 1 Test walker 2
> 30.0 > 30.0
> 30.0 > 30.0
> 30.0 > 30.0
Average maximum angle of indication: >30
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2. Opmerkingen

Ordernummer TCKI: 21.03.01239
Steekproefnummer: Antislip tile 295x495

The product is classified as class C according to EN 13451-1 Annex E.
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